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Test regulation : FCC Part 15 Subpart C: 2016
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1. This test report shall not be reproduced in full or partial, without the written approval of UL Japan, Inc. 

2. The results in this report apply only to the sample tested. 

3. This sample tested is in compliance with above regulation.  

4. The test results in this report are traceable to the national or international standards. 

5. This test report covers Radio technical requirements. It does not cover administrative issues such as  

Manual or non-Radio test related Requirements. (if applicable) 

6. This report is a revised version of 11287959M-A. 11287959M-A is replaced with this report. 
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SECTION 1:  Customer information 
 

Company Name : Oki Data Corporation 

Address : 3-1, Futaba-cho, Takasaki-city, Gunma-Pref 370-8585, Japan 

Telephone Number : +81-27-328-6399 

Facsimile Number : +81-27-328-6396 

Contact Person : Hidetoshi Okazaki 

 

 

SECTION 2:  Equipment under test (E.U.T.) 
 

2.1 Identification of E.U.T. 

 

Type of Equipment : Embedded RFID Read/Write System 

Model No. : 4465874A 

Serial No. : Refer to Clause 4.2 

Rating : DC 5 V, 0.2 W 

Receipt Date of Sample : July 15, 2016 

Country of Mass-production : Thailand 

Condition of EUT : Production prototype  

(Not for Sale: This sample is equivalent to mass-produced items.) 

Modification of EUT : No Modification by the test lab 

 

 

2.2 Product Description 

 

Model: 4465874A (refer to as the EUT in this report) is an Embedded RFID Read/Write System which is built in a printer 

and is used for checking remaining amount of the toner.  

 

General Specification 

 

Clock frequency(ies) in the system : 13.56 MHz 

 

Radio Specification 

 

Equipment Type : Transceiver 

Frequency of Operation : 13.56 MHz 

Modulation : ASK 

Power Supply (inner) : DC 4.0 V 

Antenna type : Printed Loop Coil 

Antenna connector type : PH 

Operation temperature range : 0 deg. C. to  +50 deg. C 
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SECTION 3:  Test specification, procedures & results 

 

3.1 Test Specification 

 
Test Specification : FCC Part 15 Subpart C 

FCC part 15 final revised on April 6, 2016. 

   

Title : FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators 

Section 15.207 Conducted limits  

Section 15.225 : Operation within the band 13.110-14.010MHz 

   

 

3.2 Procedures and results 

 

Item Test Procedure Specification Worst margin Results Remarks

Conducted emission 

ANSI C63.10:2013 

6 Standard test methods 

 

Section 15.207 

[QP] 

18.4 dB, 

21.95792 MHz, L 

[AV] 

13.3 dB, 

21.95792 MHz, L 

Complied - 

<IC>RSS-Gen 8.8 <IC>RSS-Gen 8.8 

Electric Field Strength 

of Fundamental 

Emission 

ANSI C63.10:2013 

6 Standard test methods 

 

Section 15.225(a) 
91.0 dB, 

13.56000 MHz, QP, 

0 deg. 
Complied Radiated

<IC> RSS-Gen 6.4, 6.12 <IC>RSS-210 A2.6 

Spectrum Mask 

ANSI C63.10:2013 

6 Standard test methods 

 

Section 15.225(b)(c)
44.7 dB, 

14.01000 MHz, QP, 

0 deg. 
Complied Radiated

<IC>RSS-Gen 6.4, 6.13 <IC> RSS-210 A2.6

20dB Bandwidth 

ANSI C63.10:2013 

6 Standard test methods 

 
Section15.215(c) 

See data Complied Radiated

<IC> -  <IC> -  

Electric Field Strength 

of Spurious Emission 

ANSI C63.10:2013 

6 Standard test methods 

 

Section 15.209,  

Section 15.225 (d) 

14.6 dB 

162.720 MHz, 

Horizontal, QP 
Complied Radiated

<IC>RSS-Gen 6.4, 6.13 <IC>RSS-210 A2.6 

Frequency Tolerance 

ANSI C63.10:2013 

6 Standard test methods 

 
Section 15.225(e) 

See data Complied Radiated

<IC>RSS-Gen 6.11, 8.11 <IC> RSS-210 A2.6

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422 

 

 
FCC Part 15.31 (e) 

This EUT provides stable voltage (DC 4.0V) constantly to RF Module regardless of input voltage. Therefore, this EUT 

complies with the requirement. 

 

FCC Part 15.203/212 Antenna requirement 

It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the 

equipment complies with the antenna requirement of Section 15.203/212. 
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3.3 Addition to standard 

 

No. Item Test Procedure Specification Remarks Deviation Worst margin Results 

1 99 % Occupied 

Band Width  

RSS-Gen 6.6 - Radiated N/A N/A N/A 

Other than above, no addition, exclusion nor deviation has been made from the standard. 
 

 

3.4 Uncertainty 

 

EMI 

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2. 

Test Items Frequency range Uncertainty(+/-) 

Conducted emission 

(AC Mains) AMN 
0.15 MHz-30 MHz 2.8 dB 

Radiated emission 

(Measurement distance: 3 m) 
0.009 MHz-30 MHz 2.7 dB 

30 MHz-1000 MHz 6.3 dB 

 

Conducted emission test 

The data listed in this test report has enough margin, more than the site margin. 

 

Radiated emission test 

The data listed in this test report has enough margin, more than the site margin. 

 

Frequency tolerance 

Frequency Measurement uncertainty for this test was: (±) 7.9 x 10^-8 
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3.5 Test Location 

 
UL Japan, Inc. 

Kashima EMC Lab. 

1614 Mushihata, Katori-shi, Chiba-ken, 289-0341 JAPAN 

Telephone number  : +81 478 88 6500 

Facsimile number  : +81 478 82 3373 

A2LA Accreditation No. : 1266-01 

 

 
IC Registration 

No. 

Width x Depth x 

Height (m) 

Size of reference 

ground plane/horizontal 

conducting plane (m) 

Maximum 

measurement 

distance 

No.1 Open site IC 4659A-1 6.0 x 5.5 x 2.5 20 x 40 10 m 

No.2 Open site IC 4659A-2 4.4 x 4.4 x 2.15 18 x 20 10 m 

No.5 Open site IC 4659A-5 8.6 x 7.1 x 2.4 18 x 23 10 m 

No.1 Shielded room IC 4659A-1 5.4 x 4.5 x 2.3 - - 

No.2 Shielded room IC 4659A-2 3.6 x 2.7 x 2.3 - - 

No.3 Shielded room - 5.4 x 3.6 x 2.3 - - 

No.4 Shielded Room - 6.1 x 6.1 x 3.1 - - 

No.5 Shielded Room IC 4659A-5 4.2 x 3.1 x 2.5 - - 

No.3 Fully Anechoic Chamber - 7.0 x 3.5 x 3.5 - - 

No.6 Semi-anechoic Chamber IC 4659A-6 8.5 x 5.5 x 5.2 - 3 m 

No.10 Semi-anechoic Chamber IC 4659A-10 18.4 x 9.9 x 7.7 - 10 m 

No.11 Semi-anechoic Chamber IC 4659A-7 9.0 x 6.5 x 5.2 - 3 m 

No.1 Measurement room - 5.0 x 3.7 x 2.6 - - 

No.2 Measurement room  - 4.3 x 4.4 x 2.7 - - 

No.3 Measurement room - 4.5 x 5.3 x 2.7 - - 

 

 
3.6 Test set up, Test data, and Test instruments 

 

Refer to APPENDIX. 
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SECTION 4:  Operation of E.U.T. during testing 

 
4.1 Operating Modes 

 

The EUT exercise program used during testing was designed to exercise the various system components in a manner 

similar to typical use. 

 

Test item Operating mode Tested 

frequency 

All items except for Frequency 

tolerances 

Transmitting and Receiving mode 

 (with Tag, without Tag) 

 

 Modulation ASK10% 

 Data transfer rate 106kbps 

 4ch serially transmitting 

(Continuous Transmitting with switching 4  antenna 

in order) 

13.56MHz 

Frequency tolerances Transmitting Unmodulated 13.56MHz 

 

The EUT has the power settings by the software as follows; 

Power settings:  High Power, Low Power *1) 

Software         :  Emi-4Ch-1Tag AFE-TP7 v4.70 

 

*1) There is Low Power setting for a security. 

The Low Power setting test was performed only Electric Field Strength of Fundamental Emission. 

 

 

Justification: The system was configured in typical fashion (as customer would normally use it) for testing. 

 

 

 

Frequency Tolerance:  

 Temperature : -20 deg. C to  +50 deg. C  Step 10 deg. C  

 Voltage : Normal Voltage DC 5.0 V  

Maximum Voltage DC 5.75 V, Minimum Voltage DC 4.25 V (DC 5.0 V ±15 %) 
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4.2 Configuration and peripherals 

 
Conducted Emissions 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Radiated Emissions 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

* Cabling and setup were taken into consideration and test data was taken under worse case conditions. 
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Frequency stability Test condition 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

Description of EUT and support equipment 

No. Item Model number Serial number Manufacturer Remarks 

A RFID Module 4465874A *1) Oki Data Corporation EUT 

B-E Antenna Unit - - Oki Data Corporation EUT 

F-I Tag - - Oki Data Corporation EUT 
Internal coil size: 

15[mm]*20[mm] 

Internal coil turns: 13

J Metal Plate - - Oki Data Corporation EUT 

K Micro-Computer for Test  None None Oki Data Corporation Support equipment 

L DC Power Supply PAD35-10L 1900700 KIKUSUI - 

M Printer N31193A ALPHA20007A0 Oki Data Corporation - 

N PC 3358-3VJ LR-L593L lenovo - 

O AC Adapter 45N0121 11S45N0121Z1Z 

HXU27RA9U 

lenovo - 

*1) WMM16270014: Conducted emission test, WMM16270008: Other tests 
 

List of cables used  

No. Item Length(m)
Shield 

Remarks 
Cable Connector 

1 Antenna cable 0 0.140 Unshielded Unshielded 46407201YS 

2 Antenna cable 1 0.075 Unshielded Unshielded 46407201YS 

3 Antenna cable 2 0.075 Unshielded Unshielded 46407201YS 

4 Antenna cable 3 0.140 Unshielded Unshielded 46407201YS 

5 Signal 0.907 Unshielded Unshielded - 

6 USB 2.0 Shielded Shielded - 

7 USB 2.0 Shielded Shielded - 

8 LAN 3.0 Unshielded Unshielded - 

9 DC 0.5 Unshielded Unshielded - 

10 AC 3.0 Unshielded Unshielded DC Power Supply 

11 AC 1.8 Unshielded Unshielded Printer 

12 DC 1.7 Unshielded Unshielded AC Adapter 

13 AC 0.8 Unshielded Unshielded AC Adapter 

J: Metal Plate 

F 

G 

H 

I 

B 

C 

D 

E 

A L 

AC100V/50Hz 

1

2

3

4

5 9 

10 

DC 5 V 

K 
(Support 

Equipment) 
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SECTION 5:  Conducted emission 
 

Test Procedure and conditions 

 

EUT was placed on a urethane platform of nominal size, 1.0 m by 1.5 m, raised 0.8 m above the conducting ground plane. 

The rear of tabletop was located 40 cm to the vertical conducting plane. The rear of EUT, including peripherals aligned and 

flushed with rear of tabletop. All other surfaces of tabletop were at least 80 cm from any other grounded conducting 

surface. EUT was located 80 cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network (AMN) 

and excess AC cable was bundled in center. 

 

I/O cables that were connected to the peripherals were bundled in center. They were folded back and forth forming a 

bundle 30 cm to 40 cm long and were hanged at a 40 cm height to the ground plane. All unused 50 ohm connectors of the 

LISN (AMN) were resistivity terminated in 50 ohm when not connected to the measuring equipment. 

 

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic Chamber.  

The EUT was connected to a LISN (AMN). 

An overview sweep with peak detection has been performed. 

 

The test results and limit are rounded off to one decimal place, so some differences might be observed. 

 

Detector   : QP and CISPR AV 

Measurement range  : 0.15 MHz - 30 MHz 

Test data   : APPENDIX 

Test result   : Pass 
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SECTION 6:  Radiated emission (Fundamental , Spurious Emission and Spectrum Mask) 

 
Test Procedure 

EUT was placed on a urethane platform of nominal size, 0.5 m by 0.5 m, raised 0.8 m above the conducting ground plane. 

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane. 

 

Frequency: From 9 kHz to 30 MHz  

The EUT was rotated a full revolution in order to obtain the maximum value of the electric field intensity.  

The measurements were performed for vertical polarization (antenna angle: 0 deg., 45 deg., 90 deg., and 135 deg.) 

and horizontal polarization. 

*Refer to Figure 1 about Direction of the Loop Antenna. 

 

Frequency: From 30 MHz to 1 GHz  

The measuring antenna height varied between 1 and 4 m and EUT was rotated a full revolution in order to obtain the 

maximum value of the electric field intensity.  

The measurements were performed for both vertical and horizontal antenna polarization. 

 

The test was made with the detector (RBW/VBW) in the following table. 

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold. 

 

Test Antennas are used as below; 

Frequency Below 30 MHz 30 MHz to 1 GHz 

Antenna Type Loop Hybrid 

 
 

 

 

 

 

 

 

 

 

 

*1) Distance Factor: 40 x log (3 m / 300 m) = -80 dB 

*2) Distance Factor: 40 x log (3 m / 30 m) = -40 dB 

 

Although these tests were performed other than open field test site, adequate comparison measurements were confirmed 

against 30 m open field test site. Therefore sufficient tests were made to demonstrate that the alternative site produces 

results that correlate with the ones of tests made in an open field based on KDB 937606. 

 

These tests were performed in semi anechoic chamber. Therefore the measured level of emissions may be higher than if 

measurements were made without a ground plane. 

However test results were confirmed to pass against standard limit. 
 

The test was made on EUT at the normal use position. 

 

The test results and limit are rounded off to one decimal place, so some differences might be observed. 

 

Measurement range  :  9 kHz - 1 GHz 

Test data   : APPENDIX 1 

Test result   : Pass 

 

Frequency From 9 kHz to 

90 kHz  

and  

From 110 kHz to 

150 kHz 

From 90 kHz to 

110 kHz  

 

From 150 kHz

to 490 kHz 

From 490 kHz

 to 30 MHz  

From 30 MHz  

to 1 GHz  

Instrument used Test Receiver 

Detector PK / AV QP PK / AV QP QP 

IF Bandwidth 200 Hz 200 Hz 9 kHz 9 kHz 120 kHz 

Test Distance 3 m *1) 3 m *1) 3 m *1) 3 m *2) 3 m 
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SECTION 7:  Other test 

 
Test Span RBW VBW Sweep Detector Trace Instrument used 
20 dB Bandwidth 50 kHz 1 kHz 3 kHz Auto Peak Max Hold Spectrum Analyzer 

99 % Occupied 

Bandwidth 

Enough width to display 

emission skirts 

1 to 5 %  

of OBW 

Three times

of RBW 

Auto  
 

Peak *1) Max Hold  

*2) 

Spectrum Analyzer 

Frequency 

Tolerance*3) 

- - - - - - Frequency counter 

*1) The measurement was performed with Peak detector, Max Hold since the duty cycle was not 100 %. 

*2) The measurement was performed with Max Hold since the duty cycle was not 100 %. 

*3) The temperature test was started after the temperature stabilization time of 30 minutes. 

The test was begun from 50 deg.C and the temperature was lowered each 10 deg.C. 

 

Test data   : APPENDIX  

Test result   : Pass 

 
Figure 1: Direction of the Loop Antenna 

Side View (Vertical) 

Top View (Horizontal) 

 

Antenna was not rotated. 

EUT 

EUT 

EUT 

0deg 

90deg 

Top View (Vertical) 

45deg 

135deg 

Front side: 0 deg.  

Forward direction: clockwise 
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APPENDIX 1:  Test data 

Conducted emission 

ᵢᵟᵲᵟ ᵭᵤ ᵡᵭᵬᵢᵳᵡᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵐᵎ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ ᵆᵮᶐᶇᶌᶒᶃᶐ ᵟᵡᵏᵐᵎᵴᵍᵔᵎᵦᶘᵇ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵏᵒ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵑᶂᶃᶅᵌᵡ ᵍ ᵓᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡ ᵏᵓᵡᵆᵏᵓᵌᵐᵎᵕᵇ ᵯᵮ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡ ᵏᵓᵡᵆᵏᵓᵌᵐᵎᵕᵇ ᵟᵴ ᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵡᵌᵤᵿᶁᵆᵪᵧᵱᵬᵉᵡᵿᶀᶊᶃᵉᵟᵲᵲᵇ[ᶂᵠ]
ᵪᵧᵱᵬᵘᵡᵪᵱᵋᵎᵕ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵬᵆᵮᵩᵇ
ᵬᵆᵯᵮᵍᵟᵴᵇ

ᵪᵆᵮᵩᵇ
ᵪᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵰ
ᵤ
ᵧ 
ᵴ
ᶍ
ᶊᶒ
ᵿ
ᶅ
ᶃ
 [

ᶂ
ᵠ
ᶓ
ᵴ
]

ᵌᵏᵓ ᵑᵎ
ᵌᵐ ᵌᵑ ᵌᵓ ᵌᵕ ᵏ ᵐ ᵑ ᵓ ᵕ ᵏᵎ ᵐᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵡᵌᵤᵿᶁ

ᵰᶃᶑᶓᶊᶒᶑᵰᶃᶑᶓᶊᶒᶑ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵮᶆᵿᶑᶃ ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵡᵌᵤᵿᶁ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵮᶆᵿᶑᶃ ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠ] [ᶂᵠ]

ᵮᶆᵿᶑᶃ ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵎᵌᵐᵓᵖᵐᵓ ᵑᵐᵌᵓ ᵐᵔᵌᵐ ᵏᵎᵌᵐ ᵒᵐᵌᵕ ᵑᵔᵌᵒ ᵔᵏᵌᵓ ᵓᵏᵌᵓ ᵏᵖᵌᵖ ᵏᵓᵌᵏ ᵬ

ᵐ ᵎᵌᵑᵖᵕᵔᵗ ᵐᵕᵌᵏ ᵏᵖᵌᵎ ᵏᵎᵌᵐ ᵑᵕᵌᵑ ᵐᵖᵌᵐ ᵓᵖᵌᵏ ᵒᵖᵌᵏ ᵐᵎᵌᵖ ᵏᵗᵌᵗ ᵬ

ᵑ ᵎᵌᵓᵏᵕᵓᵕ ᵐᵒᵌᵓ ᵏᵓᵌᵐ ᵏᵎᵌᵐ ᵑᵒᵌᵕ ᵐᵓᵌᵒ ᵓᵔᵌᵎ ᵒᵔᵌᵎ ᵐᵏᵌᵑ ᵐᵎᵌᵔ ᵬ

ᵒ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵐᵎᵌᵕ ᵏᵐᵌᵒ ᵏᵏᵌᵓ ᵑᵐᵌᵐ ᵐᵑᵌᵗ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵐᵕᵌᵖ ᵐᵔᵌᵏ ᵬ

ᵓ ᵏᵖᵌᵏᵓᵖᵔᵏ ᵐᵕᵌᵎ ᵐᵎᵌᵔ ᵏᵏᵌᵖ ᵑᵖᵌᵖ ᵑᵐᵌᵒ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵐᵏᵌᵐ ᵏᵕᵌᵔ ᵬ

ᵔ ᵐᵏᵌᵗᵓᵕᵗᵐ ᵐᵒᵌᵓ ᵏᵗᵌᵑ ᵏᵐᵌᵏ ᵑᵔᵌᵔ ᵑᵏᵌᵒ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵐᵑᵌᵒ ᵏᵖᵌᵔ ᵬ

ᵕ ᵐᵕᵌᵏᵐᵎᵎᵎ ᵏᵒᵌᵑ ᵖᵌᵎ ᵏᵐᵌᵑ ᵐᵔᵌᵔ ᵐᵎᵌᵑ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵑᵑᵌᵒ ᵐᵗᵌᵕ ᵬ

ᵖ ᵎᵌᵐᵓᵖᵐᵓ ᵑᵏᵌᵑ ᵐᵒᵌᵗ ᵏᵎᵌᵐ ᵒᵏᵌᵓ ᵑᵓᵌᵏ ᵔᵏᵌᵓ ᵓᵏᵌᵓ ᵐᵎᵌᵎ ᵏᵔᵌᵒ ᵪ

ᵗ ᵎᵌᵑᵖᵕᵔᵗ ᵐᵕᵌᵔ ᵏᵖᵌᵖ ᵏᵎᵌᵐ ᵑᵕᵌᵖ ᵐᵗᵌᵎ ᵓᵖᵌᵏ ᵒᵖᵌᵏ ᵐᵎᵌᵑ ᵏᵗᵌᵏ ᵪ

ᵏᵎ ᵎᵌᵓᵏᵕᵓᵕ ᵐᵓᵌᵒ ᵏᵓᵌᵓ ᵏᵎᵌᵐ ᵑᵓᵌᵔ ᵐᵓᵌᵕ ᵓᵔᵌᵎ ᵒᵔᵌᵎ ᵐᵎᵌᵒ ᵐᵎᵌᵑ ᵪ

ᵏᵏ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵐᵏᵌᵎ ᵏᵐᵌᵔ ᵏᵏᵌᵓ ᵑᵐᵌᵓ ᵐᵒᵌᵏ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵐᵕᵌᵓ ᵐᵓᵌᵗ ᵪ

ᵏᵐ ᵏᵖᵌᵏᵓᵖᵔᵏ ᵐᵕᵌᵑ ᵐᵏᵌᵎ ᵏᵏᵌᵖ ᵑᵗᵌᵏ ᵑᵐᵌᵖ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵐᵎᵌᵗ ᵏᵕᵌᵐ ᵪ

ᵏᵑ ᵐᵏᵌᵗᵓᵕᵗᵐ ᵐᵗᵌᵓ ᵐᵒᵌᵔ ᵏᵐᵌᵏ ᵒᵏᵌᵔ ᵑᵔᵌᵕ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵏᵖᵌᵒ ᵏᵑᵌᵑ ᵪ

ᵏᵒ ᵐᵕᵌᵏᵐᵎᵎᵎ ᵏᵐᵌᵓ ᵓᵌᵖ ᵏᵐᵌᵑ ᵐᵒᵌᵖ ᵏᵖᵌᵏ ᵔᵎᵌᵎ ᵓᵎᵌᵎ ᵑᵓᵌᵐ ᵑᵏᵌᵗ ᵪ
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Fundamental emission and Spectrum Mask 
  (with tag, High power) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵮᵩᵇ
ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵗᵎ°ᵆᵮᵩᵇ
ᵗᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵏᵐᵌᵓᵔ ᵏᵒᵌᵓᵔ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵌᵏᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵐ ᵏᵑᵌᵒᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵑ ᵏᵑᵌᵓᵓᵑᵎᵎ ᵑᵕᵌᵑ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵓ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵗ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵒ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵒᵑᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵖᵌᵐ ᵋᵋᵋ ᵖᵑᵌᵗ ᵖᵑᵌᵗ ᵗᵐᵌᵏ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵓ ᵏᵑᵌᵓᵔᵕᵎᵎ ᵑᵕᵌᵑ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵓ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵗ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵔ ᵏᵑᵌᵕᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵓᵖ

ᵕ ᵏᵒᵌᵎᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵕ ᵋᵋᵋ ᵎ° ᵓᵖ

 
 

Result of the fundamental emission at 3 m without Distance factor 
QP

Ant Deg [deg] Frequency Detector Reading Ant Loss Gain Duty Result Limit Margin Remark

消すな Factor Factor

[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

0 13.56000 QP 43.6 19.7 0.8 32.3 - 31.8 - - Fundamental

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter) - Gain(Amprifier)

消すな  
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Fundamental emission and Spectrum Mask 
  (without tag, High power) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆᶍᶓᶒ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵮᵩᵇ
ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵏᵐᵌᵓᵔ ᵏᵒᵌᵓᵔ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵌᵏᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵐ ᵏᵑᵌᵒᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵑ ᵏᵑᵌᵓᵓᵑᵎᵎ ᵑᵕᵌᵒ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵒ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵒ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵒᵒᵌᵕ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵕᵌᵏ ᵋᵋᵋ ᵖᵑᵌᵗ ᵖᵑᵌᵗ ᵗᵏᵌᵎ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵓ ᵏᵑᵌᵓᵔᵕᵎᵎ ᵑᵕᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵑ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵔ ᵏᵑᵌᵕᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵕ ᵏᵒᵌᵎᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

 
 

Result of the fundamental emission at 3 m without Distance factor 
QP

Ant Deg [deg] Frequency Detector Reading Ant Loss Gain Duty Result Limit Margin Remark

消すな Factor Factor

[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

0 13.56000 QP 44.7 19.7 0.8 32.3 - 32.9 - - Fundamental

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter) - Gain(Amprifier)

消すな  
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Fundamental emission and Spectrum Mask 
  (with tag, Low power) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆ ᶒᵿᶅ ᵆᵪᶍᶕ ᵮᶍᶕᶃᶐ ᶋᶍᶂᶃᵇ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵮᵩᵇ
ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵏᵐᵌᵓᵔ ᵏᵒᵌᵓᵔ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵌᵏᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵐ ᵏᵑᵌᵒᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵑ ᵏᵑᵌᵓᵓᵑᵎᵎ ᵑᵕᵌᵑ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵓ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵗ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵒ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵒᵐᵌᵐ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵗᵌᵔ ᵋᵋᵋ ᵖᵑᵌᵗ ᵖᵑᵌᵗ ᵗᵑᵌᵓ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵓ ᵏᵑᵌᵓᵔᵕᵎᵎ ᵑᵕᵌᵑ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵓ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵒᵌᵗ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵔ ᵏᵑᵌᵕᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵎ

ᵕ ᵏᵒᵌᵎᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵎ

 
 

Result of the fundamental emission at 3 m without Distance factor 
QP

Ant Deg [deg] Frequency Detector Reading Ant Loss Gain Duty Result Limit Margin Remark

消すな Factor Factor

[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

0 13.56000 QP 42.2 19.7 0.8 32.3 - 30.4 - - Fundamental

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter) - Gain(Amprifier)

消すな  
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Fundamental emission and Spectrum Mask 
  (without tag, Low power) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆᶍᶓᶒ ᶒᵿᶅ ᵆᵪᶍᶕ ᵮᶍᶕᶃᶐ ᶋᶍᶂᶃᵇ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵮᵩᵇ
ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵏᵐᵌᵓᵔ ᵏᵒᵌᵓᵔ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵌᵏᵏᵎᵎᵎ ᵑᵔᵌᵓ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵑ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵖ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵐ ᵏᵑᵌᵒᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵑ ᵏᵑᵌᵓᵓᵑᵎᵎ ᵑᵕᵌᵐ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵔ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵓᵌᵎ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵒ ᵏᵑᵌᵓᵔᵎᵎᵎ ᵒᵐᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵗᵌᵐ ᵋᵋᵋ ᵖᵑᵌᵗ ᵖᵑᵌᵗ ᵗᵑᵌᵏ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵓ ᵏᵑᵌᵓᵔᵕᵎᵎ ᵑᵕᵌᵐ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵔ ᵋᵋᵋ ᵓᵎᵌᵒ ᵓᵎᵌᵒ ᵔᵓᵌᵎ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵔ ᵏᵑᵌᵕᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵒᵎᵌᵓ ᵒᵎᵌᵓ ᵓᵓᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

ᵕ ᵏᵒᵌᵎᵏᵎᵎᵎ ᵑᵔᵌᵔ ᵋᵋᵋ ᵏᵗᵌᵕ ᵋᵑᵗᵌᵐ ᵑᵐᵌᵑ ᵋᵏᵓᵌᵐ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵕ ᵋᵋᵋ ᵎ° ᵔᵓ

 
 

Result of the fundamental emission at 3 m without Distance factor 
QP

Ant Deg [deg] Frequency Detector Reading Ant Loss Gain Duty Result Limit Margin Remark

消すな Factor Factor

[MHz] [dBuV] [dB/m] [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]

0 13.56000 QP 42.6 19.7 0.8 32.3 - 30.8 - - Fundamental

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter) - Gain(Amprifier)

消すな  
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Spurious emission 
  (with tag) 

 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵑᵎ
ᵌᵎᵏ ᵌᵎᵐ ᵌᵎᵑ ᵌᵎᵓᵌᵎᵕ ᵌᵏ ᵌᵐ ᵌᵑ ᵌᵓ ᵌᵕ ᵏ ᵐ ᵑ ᵓ ᵕ ᵏᵎ ᵐᵎ

ᵋᵓᵎ

ᵋᵒᵎ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵐᵕᵌᵏᵐᵎᵎᵎ ᵑᵓᵌᵕ ᵋᵋᵋ ᵐᵎᵌᵓ ᵋᵑᵖᵌᵖ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵗ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵒ ᵋᵋᵋ ᵎ° ᵓᵖ ᵤᶊᶍᶍᶐ ᶌᶍᶇᶑᶃ
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Spurious emission 
  (without tag) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬᵆᶀᶃᶊᶍᶕ ᵑᵎᵫᵦᶘᵇ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵏᵗ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵐᶂᶃᶅᵌᵡ ᵍ ᵔᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆᶍᶓᶒ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵮᵩᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵮᵩᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵮᵩ
ᵪᶇᶋᶇᶒᵐ ᵘ ᵤᵡᵡᵏᵓ_ᵐᵐᵓ_ᵟᵴᵯᵮᵊ ᵗᵋᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᵏᵏᵎᵋᵒᵗᵎᶉᵦᶘᵘᵟᵴᵊ ᶍᶒᶆᶃᶐᵘᵯᵮᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵇ[ᶂᵠ]ᵉᵢᵌᵤᵿᶁ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵪᵭᵭᵮᵘᵪᶍᶍᶎ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵪᶇᶋᶇᶒᵐᵆᵟᵴᵇ

ᵎ°ᵆᵯᵮᵍᵟᵴᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵑᵎ
ᵌᵎᵏ ᵌᵎᵐ ᵌᵎᵑ ᵌᵎᵓᵌᵎᵕ ᵌᵏ ᵌᵐ ᵌᵑ ᵌᵓ ᵌᵕ ᵏ ᵐ ᵑ ᵓ ᵕ ᵏᵎ ᵐᵎ

ᵋᵓᵎ

ᵋᵒᵎ

ᵋᵑᵎ

ᵋᵐᵎ

ᵋᵏᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

 ᵖᵎ

 ᵗᵎ

 ᵏᵎᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌᵫᵿᶐᶅᶇᶌ

ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵚᵯᵮᵜ ᵚᵟᵴᵜ ᵟᶌᶒᶃᶌᶌᵿ
ᵲᵿᶀᶊᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᶂᵠ]

ᵟᶌᶒᶃᶌᶌᵿ

[ᶂᶃᶅ]

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵐᵕᵌᵏᵐᵎᵎᵎ ᵑᵓᵌᵕ ᵋᵋᵋ ᵐᵎᵌᵓ ᵋᵑᵖᵌᵖ ᵑᵐᵌᵑ ᵋᵏᵒᵌᵗ ᵋᵋᵋ ᵐᵗᵌᵓ ᵐᵗᵌᵓ ᵒᵒᵌᵒ ᵋᵋᵋ ᵎ° ᵔᵓ ᵤᶊᶍᶍᶐ ᶌᶍᶇᶑᶃ
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Spurious emission 
  (with tag) 

 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵎ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵐᵎ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵑᶂᶃᶅᵌᵡ ᵍ ᵓᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓᵌᵐᵎᵗ ᵑᶋᵊ ᶀᶃᶊᶍᶕ ᵏᵥᵦᶘᵘᵯᵮᵊ ᵿᶀᶍᶔᶃ ᵏᵥᵦᶘᵘᵮᵩ
ᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵉᵟᵲᵲᵇ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵦᵠᵘᵦᶗᶀᶐᶇᶂ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵦᶍᶐᶇᵌᵆᵯᵮᵇ

ᵴᶃᶐᶒᵌᵆᵯᵮᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵑᵎ ᵏᵎᵎᵎ
ᵓᵎ ᵕᵎ ᵏᵎᵎ ᵐᵎᵎ ᵑᵎᵎ ᵓᵎᵎ ᵕᵎᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌ
ᵮᶍᶊᵿᵌ ᵦᶃᶇᶅᶆᶒ ᵟᶌᶅᶊᶃ ᵟᶌᶒɜ

ᵲᶗᶎᶃ
ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

ᵤᶐᶃᶏᵌ
ᵚᵯᵮᵜ

ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ
ᵚᵯᵮᵜ ᵚᵯᵮᵜ ᵚᵯᵮᵜ

ᵮᶍᶊᵿᵌ ᵦᶃᶇᶅᶆᶒ ᵟᶌᶅᶊᶃ ᵟᶌᶒɜ
ᵲᶗᶎᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᵦᵍᵴ] [ᶁᶋ] [ᶂᶃᶅ]

ᵟᶌᶒɜ
ᵲᶗᶎᶃ

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵓᵌᵔᵎᵎ ᵑᵓᵌᵖ ᵏᵐᵌᵗ ᵓᵌᵕ ᵐᵔᵌᵓ ᵐᵕᵌᵗ ᵒᵑᵌᵓ ᵏᵓᵌᵔ ᵦᶍᶐᶇᵌ ᵐᵏᵑ ᵐᵎᵔ ᵦᵠ

ᵐ ᵏᵔᵐᵌᵕᵐᵎ ᵑᵓᵌᵗ ᵏᵑᵌᵒ ᵔᵌᵎ ᵐᵔᵌᵒ ᵐᵖᵌᵗ ᵒᵑᵌᵓ ᵏᵒᵌᵔ ᵦᶍᶐᶇᵌ ᵏᵖᵎ ᵏᵗᵔ ᵦᵠ

ᵑ ᵐᵎᵑᵌᵒᵎᵎ ᵑᵖᵌᵎ ᵗᵌᵗ ᵔᵌᵒ ᵐᵔᵌᵐ ᵐᵖᵌᵏ ᵒᵑᵌᵓ ᵏᵓᵌᵒ ᵦᶍᶐᶇᵌ ᵏᵔᵓ ᵐᵎᵎ ᵦᵠ

ᵒ ᵐᵗᵖᵌᵑᵐᵎ ᵑᵓᵌᵖ ᵏᵑᵌᵓ ᵕᵌᵒ ᵐᵔᵌᵎ ᵑᵎᵌᵕ ᵒᵔᵌᵎ ᵏᵓᵌᵑ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵕᵗ ᵦᵠ

ᵓ ᵑᵐᵓᵌᵒᵒᵎ ᵑᵓᵌᵑ ᵏᵒᵌᵏ ᵕᵌᵔ ᵐᵔᵌᵐ ᵑᵎᵌᵖ ᵒᵔᵌᵎ ᵏᵓᵌᵐ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵔᵑ ᵦᵠ

ᵔ ᵑᵑᵗᵌᵎᵎᵎ ᵑᵒᵌᵎ ᵏᵒᵌᵐ ᵕᵌᵖ ᵐᵔᵌᵐ ᵐᵗᵌᵖ ᵒᵔᵌᵎ ᵏᵔᵌᵐ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵔᵏ ᵦᵠ

ᵕ ᵏᵑᵓᵌᵔᵎᵎ ᵑᵓᵌᵒ ᵏᵐᵌᵗ ᵓᵌᵕ ᵐᵔᵌᵓ ᵐᵕᵌᵓ ᵒᵑᵌᵓ ᵏᵔᵌᵎ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵖᵑ ᵦᵠ

ᵖ ᵏᵔᵐᵌᵕᵐᵎ ᵑᵎᵌᵗ ᵏᵑᵌᵒ ᵔᵌᵎ ᵐᵔᵌᵒ ᵐᵑᵌᵗ ᵒᵑᵌᵓ ᵏᵗᵌᵔ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵖᵓ ᵦᵠ

ᵗ ᵑᵐᵓᵌᵒᵒᵎ ᵑᵐᵌᵒ ᵏᵒᵌᵏ ᵕᵌᵔ ᵐᵔᵌᵐ ᵐᵕᵌᵗ ᵒᵔᵌᵎ ᵏᵖᵌᵏ ᵴᶃᶐᶒɜ ᵏᵕᵔ ᵑᵏᵒ ᵦᵠ

ᵏᵎ ᵑᵑᵗᵌᵎᵎᵎ ᵑᵏᵌᵒ ᵏᵒᵌᵐ ᵕᵌᵖ ᵐᵔᵌᵐ ᵐᵕᵌᵐ ᵒᵔᵌᵎ ᵏᵖᵌᵖ ᵴᶃᶐᶒɜ ᵏᵔᵕ ᵑᵒᵒ ᵦᵠ

ᵏᵏ ᵕᵕᵐᵌᵗᵐᵎ ᵐᵑᵌᵗ ᵐᵐᵌᵐ ᵏᵎᵌᵐ ᵐᵕᵌᵓ ᵐᵖᵌᵖ ᵒᵔᵌᵎ ᵏᵕᵌᵐ ᵴᶃᶐᶒɜ ᵏᵑᵕ ᵒᵎ ᵦᵠ

ᵏᵐ ᵗᵖᵗᵌᵖᵖᵎ ᵐᵐᵌᵎ ᵐᵒᵌᵐ ᵏᵏᵌᵒ ᵐᵕᵌᵎ ᵑᵎᵌᵔ ᵓᵑᵌᵗ ᵐᵑᵌᵑ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵕᵎ ᵦᵠ
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Spurious emission 
  (without tag) 

ᵢᵟᵲᵟ ᵭᵤ ᵰᵟᵢᵧᵟᵲᵣᵢ ᵣᵫᵧᵱᵱᵧᵭᵬ ᵲᵣᵱᵲ
ᵳᵪ ᵨᵿᶎᵿᶌᵊ ᵧᶌᶁᵌ ᵩᵿᶑᶆᶇᶋᵿ ᵣᵫᵡ ᵪᵿᶀᵌ ᵬᶍᵌᵏᵏ ᵱᶃᶋᶇᵋᵟᶌᶃᶁᶆᶍᶇᶁ ᵡᶆᵿᶋᶀᶃᶐ

ᵢᵿᶒᶃ ᵘ ᵐᵎᵏᵔᵍᵎᵕᵍᵐᵎ

ᵡᶍᶋᶎᵿᶌᶗ ᵘ ᵭᶉᶇ ᵢᵿᶒᵿ ᵡᶍᶐᶎᶍᶐᵿᶒᶇᶍᶌ ᵫᶍᶂᶃ ᵘ ᵲᶐᵿᶌᶑᶋᶇᶒᶒᶇᶌᶅ ᵿᶌᶂ ᵰᶃᶁᶃᶇᶔᶇᶌᶅ
ᵩᶇᶌᶂ ᶍᶄ ᵣᵳᵲ ᵘ ᵣᶋᶀᶃᶂᶂᶃᶂ ᵰᵤᵧᵢ ᵰᶃᵿᶂᵍᵵᶐᶇᶒᶃ ᵱᶗᶑᶒᶃᶋ ᵭᶐᶂᶃᶐ ᵬᶍᵌ ᵘ ᵏᵏᵐᵖᵕᵗᵓᵗᵫ
ᵫᶍᶂᶃᶊ ᵬᶍᵌ ᵘ ᵒᵒᵔᵓᵖᵕᵒᵟ ᵮᶍᶕᶃᶐ ᵘ ᵢᵡ ᵓᵴ
ᵱᶃᶐᶇᵿᶊ ᵬᶍᵌ ᵘ ᵵᵫᵫᵏᵔᵐᵕᵎᵎᵎᵖ ᵲᶃᶋᶎᵌᵍᵦᶓᶋᶇᵌ ᵘ ᵐᵑᶂᶃᶅᵌᵡ ᵍ ᵓᵎ%ᵰᵦ
ᵰᶃᶋᵿᶐᶉᶑ ᵘ ᶕᶇᶒᶆᶍᶓᶒ ᶒᵿᶅ

ᵪᶇᶋᶇᶒᵏ ᵘ ᵤᵡᵡᵏᵓᵌᵐᵎᵗ ᵑᶋᵊ ᶀᶃᶊᶍᶕ ᵏᵥᵦᶘᵘᵯᵮᵊ ᵿᶀᶍᶔᶃ ᵏᵥᵦᶘᵘᵮᵩ
ᵲᶃᶑᶒᶃᶂ ᶀᶗ ᵘu ᵩᵿᶘᶓᶆᶇᶐᶍ ᵟᶌᶂᶍ

ᵡᵿᶊᶁᶓᶊᵿᶒᶇᶍᶌᵘᵰᶃᶑᶓᶊᶒ[ᶂᵠᶓᵴᵍᶋ]ᵛᵰᶃᵿᶂᶇᶌᶅ[ᶂᵠᶓᵴ]ᵉᵟᶌᶒᵌᵤᵿᶁ[ᶂᵠᵍᶋ]ᵉᵪᶍᶑᶑᵆᵡᵿᶀᶊᶃᵉᵟᵲᵲᵇ[ᶂᵠ]ᵋᵥᵿᶇᶌᵆᵟᵫᵮᵇ[ᶂᵠ]
ᵟᶌᶒᵌᵲᶗᶎᶃᵛᵦᵠᵘᵦᶗᶀᶐᶇᶂ ᵟᶌᶒᶃᶌᶌᵿ

ᵪᶇᶋᶇᶒᵏᵆᵯᵮᵇ

ᵦᶍᶐᶇᵌᵆᵯᵮᵇ

ᵴᶃᶐᶒᵌᵆᵯᵮᵇ

ᵤᶐᶃᶏᶓᶃᶌᶁᶗ [ᵫᵦᶘ]

ᵤ
ᶇᶃ

ᶊᶂ
 ᵱ

ᶒᶐ
ᶃ
ᶌ
ᶅ
ᶒᶆ

 [
ᶂ
ᵠ
ᶓ
ᵴ
ᵍ
ᶋ

]

ᵑᵎ ᵏᵎᵎᵎ
ᵓᵎ ᵕᵎ ᵏᵎᵎ ᵐᵎᵎ ᵑᵎᵎ ᵓᵎᵎ ᵕᵎᵎ

 ᵎ

 ᵏᵎ

 ᵐᵎ

 ᵑᵎ

 ᵒᵎ

 ᵓᵎ

 ᵔᵎ

 ᵕᵎ

ᵬᶍᵌ
ᵤᶐᶃᶏᵌ

ᵰᶃᵿᶂᶇᶌᶅ
ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ

ᵰᶃᶑᶓᶊᶒ ᵪᶇᶋᶇᶒ ᵫᵿᶐᶅᶇᶌ
ᵮᶍᶊᵿᵌ ᵦᶃᶇᶅᶆᶒ ᵟᶌᶅᶊᶃ ᵟᶌᶒɜ

ᵲᶗᶎᶃ
ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

ᵤᶐᶃᶏᵌ
ᵚᵯᵮᵜ

ᵟᶌᶒɜ ᵤᵿᶁ ᵪᶍᶑᶑ ᵥᵿᶇᶌ
ᵚᵯᵮᵜ ᵚᵯᵮᵜ ᵚᵯᵮᵜ

ᵮᶍᶊᵿᵌ ᵦᶃᶇᶅᶆᶒ ᵟᶌᶅᶊᶃ ᵟᶌᶒɜ
ᵲᶗᶎᶃ

ᵡᶍᶋᶋᶃᶌᶒᵬᶍᵌ

[ᵫᵦᶘ] [ᶂᵠᶓᵴ] [ᶂᵠᵍᶋ] [ᶂᵠ] [ᶂᵠ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠᶓᵴᵍᶋ] [ᶂᵠ] [ᵦᵍᵴ] [ᶁᶋ] [ᶂᶃᶅ]

ᵟᶌᶒɜ
ᵲᶗᶎᶃ

ᵡᶍᶋᶋᶃᶌᶒ

ᵏ ᵏᵑᵓᵌᵔᵎᵎ ᵑᵑᵌᵎ ᵏᵐᵌᵗ ᵓᵌᵕ ᵐᵔᵌᵓ ᵐᵓᵌᵏ ᵒᵑᵌᵓ ᵏᵖᵌᵒ ᵦᶍᶐᶇᵌ ᵐᵏᵎ ᵏᵗᵗ ᵦᵠ

ᵐ ᵏᵔᵐᵌᵕᵐᵎ ᵑᵒᵌᵒ ᵏᵑᵌᵒ ᵔᵌᵎ ᵐᵔᵌᵒ ᵐᵕᵌᵒ ᵒᵑᵌᵓ ᵏᵔᵌᵏ ᵦᶍᶐᶇᵌ ᵏᵗᵑ ᵏᵎ ᵦᵠ

ᵑ ᵐᵎᵑᵌᵒᵎᵎ ᵑᵕᵌᵕ ᵗᵌᵗ ᵔᵌᵒ ᵐᵔᵌᵐ ᵐᵕᵌᵖ ᵒᵑᵌᵓ ᵏᵓᵌᵕ ᵦᶍᶐᶇᵌ ᵏᵔᵗ ᵏᵎ ᵦᵠ

ᵒ ᵐᵑᵎᵌᵓᵐᵎ ᵑᵓᵌᵑ ᵏᵎᵌᵐ ᵔᵌᵔ ᵐᵔᵌᵏ ᵐᵔᵌᵎ ᵒᵔᵌᵎ ᵐᵎᵌᵎ ᵦᶍᶐᶇᵌ ᵏᵒᵖ ᵏᵗᵖ ᵦᵠ

ᵓ ᵐᵗᵖᵌᵑᵐᵎ ᵑᵒᵌᵔ ᵏᵑᵌᵓ ᵕᵌᵒ ᵐᵔᵌᵎ ᵐᵗᵌᵓ ᵒᵔᵌᵎ ᵏᵔᵌᵓ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵖᵏ ᵦᵠ

ᵔ ᵑᵐᵓᵌᵒᵒᵎ ᵑᵐᵌᵓ ᵏᵒᵌᵏ ᵕᵌᵔ ᵐᵔᵌᵐ ᵐᵖᵌᵎ ᵒᵔᵌᵎ ᵏᵖᵌᵎ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵔᵒ ᵦᵠ

ᵕ ᵑᵑᵗᵌᵎᵎᵎ ᵑᵐᵌᵒ ᵏᵒᵌᵐ ᵕᵌᵖ ᵐᵔᵌᵐ ᵐᵖᵌᵐ ᵒᵔᵌᵎ ᵏᵕᵌᵖ ᵦᶍᶐᶇᵌ ᵏᵎᵎ ᵐᵔᵗ ᵦᵠ

ᵖ ᵏᵎᵖᵌᵒᵖᵎ ᵑᵓᵌᵎ ᵏᵎᵌᵒ ᵓᵌᵑ ᵐᵔᵌᵔ ᵐᵒᵌᵏ ᵒᵑᵌᵓ ᵏᵗᵌᵒ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵔᵕ ᵦᵠ

ᵗ ᵏᵐᵐᵌᵎᵒᵎ ᵑᵐᵌᵗ ᵏᵏᵌᵕ ᵓᵌᵓ ᵐᵔᵌᵔ ᵐᵑᵌᵓ ᵒᵑᵌᵓ ᵐᵎᵌᵎ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵔᵎ ᵦᵠ

ᵏᵎ ᵏᵑᵓᵌᵔᵎᵎ ᵑᵒᵌᵏ ᵏᵐᵌᵗ ᵓᵌᵕ ᵐᵔᵌᵓ ᵐᵔᵌᵐ ᵒᵑᵌᵓ ᵏᵕᵌᵑ ᵴᶃᶐᶒɜ ᵏᵎᵎ ᵐᵔᵖ ᵦᵠ

ᵏᵏ ᵑᵑᵗᵌᵎᵎᵎ ᵑᵎᵌᵓ ᵏᵒᵌᵐ ᵕᵌᵖ ᵐᵔᵌᵐ ᵐᵔᵌᵑ ᵒᵔᵌᵎ ᵏᵗᵌᵕ ᵴᶃᶐᶒɜ ᵏᵓᵖ ᵑᵑᵏ ᵦᵠ

ᵏᵐ ᵕᵕᵐᵌᵗᵐᵎ ᵐᵐᵌᵓ ᵐᵐᵌᵐ ᵏᵎᵌᵐ ᵐᵕᵌᵓ ᵐᵕᵌᵒ ᵒᵔᵌᵎ ᵏᵖᵌᵔ ᵴᶃᶐᶒɜ ᵏᵓᵏ ᵏᵎ ᵦᵠ

ᵏᵑ ᵗᵖᵗᵌᵖᵖᵎ ᵐᵏᵌᵑ ᵐᵒᵌᵐ ᵏᵏᵌᵒ ᵐᵕᵌᵎ ᵐᵗᵌᵗ ᵓᵑᵌᵗ ᵐᵒᵌᵎ ᵴᶃᶐᶒɜ ᵏᵎᵓ ᵑᵎ ᵦᵠ

 

10 



         Test report No. : 11287959M-A-R1 

         Page  : 23 of 29 

         Issued date : Aug 18, 2016 

         FCC ID  : B2K-4465874A 

 

UL Japan, Inc. 

Kashima EMC Lab.  
1614, Mushihata, Katori-shi, Chiba-ken, 289-0341 Japan 

Telephone : +81-478-88-6500 

Facsimile : +81-478-82-3373 

 

20dB Bandwidth and 99% Occupied Bandwidth 

 
Test place Kashima EMC Lab. No.2 measurement room 

Report No. 11287959M 

Date 07/25/2016 

Temperature/ Humidity 24 deg. C / 52 % RH 

Engineer Kazuhiro Ando 

Mode Tx Mod on with Tag 

 

FREQ   20dB Bandwidth
[MHz] [kHz]

13.56 5.16

99% Occupied Bandwidth
[kHz]

18.12
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20dB Bandwidth and 99% Occupied Bandwidth 

 
Test place Kashima EMC Lab. No.2 measurement room 

Report No. 11287959M 

Date 07/25/2016 

Temperature/ Humidity 24 deg. C / 52 % RH 

Engineer Kazuhiro Ando 

Mode Tx Mod on without Tag 

 

FREQ   20dB Bandwidth
[MHz] [kHz]

13.56 5.18

99% Occupied Bandwidth
[kHz]

12.10
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Frequency Tolerance 

 
Test place Kashima EMC Lab. No.2 measurement room 

Report No. 11287959M 

Date 07/25/2016 

Temperature/ Humidity 24 deg. C / 52 % RH 

Engineer Kazuhiro Ando 

Mode Tx Mod off 

 

Tested Measured Frequency Limit

Temp. Voltage timing frequency error

[deg. C] [V] [MHz] [MHz] [%] [ppm] [+/- %]

50 5 Power on 13.560084 0.000084 0.00062 6.2 0.01

+ 2 min. 13.560085 0.000085 0.00063 6.3 0.01

+ 5 min. 13.560085 0.000085 0.00063 6.3 0.01

+ 10 min. 13.560085 0.000085 0.00063 6.3 0.01

40 5 Power on 13.560089 0.000089 0.00066 6.6 0.01

+ 2 min. 13.560087 0.000087 0.00064 6.4 0.01

+ 5 min. 13.560087 0.000087 0.00064 6.4 0.01

+ 10 min. 13.560087 0.000087 0.00064 6.4 0.01

30 5 Power on 13.560100 0.000100 0.00074 7.4 0.01

+ 2 min. 13.560099 0.000099 0.00073 7.3 0.01

+ 5 min. 13.560098 0.000098 0.00072 7.2 0.01

+ 10 min. 13.560098 0.000098 0.00072 7.2 0.01

20 5 Power on 13.560111 0.000111 0.00082 8.2 0.01

+ 2 min. 13.560110 0.000110 0.00081 8.1 0.01

+ 5 min. 13.560109 0.000109 0.00080 8.0 0.01

+ 10 min. 13.560109 0.000109 0.00080 8.0 0.01

20 4.25 Power on 13.560112 0.000112 0.00083 8.3 0.01

(5V -15%) + 2 min. 13.560111 0.000111 0.00082 8.2 0.01

+ 5 min. 13.560110 0.000110 0.00081 8.1 0.01

+ 10 min. 13.560110 0.000110 0.00081 8.1 0.01

20 5.75 Power on 13.560111 0.000111 0.00082 8.2 0.01

(5V +15%) + 2 min. 13.560110 0.000110 0.00081 8.1 0.01

+ 5 min. 13.560109 0.000109 0.00080 8.0 0.01

+ 10 min. 13.560109 0.000109 0.00080 8.0 0.01

10 5 Power on 13.560115 0.000115 0.00085 8.5 0.01

+ 2 min. 13.560114 0.000114 0.00084 8.4 0.01

+ 5 min. 13.560114 0.000114 0.00084 8.4 0.01

+ 10 min. 13.560114 0.000114 0.00084 8.4 0.01

0 5 Power on 13.560101 0.000101 0.00074 7.4 0.01

+ 2 min. 13.560104 0.000104 0.00077 7.7 0.01

+ 5 min. 13.560105 0.000105 0.00077 7.7 0.01

+ 10 min. 13.560106 0.000106 0.00078 7.8 0.01

-10 5 Power on 13.560066 0.000066 0.00049 4.9 0.01

+ 2 min. 13.560073 0.000073 0.00054 5.4 0.01

+ 5 min. 13.560075 0.000075 0.00055 5.5 0.01

+ 10 min. 13.560075 0.000075 0.00055 5.5 0.01

-20 5 Power on 13.559998 -0.000002 -0.00001 -0.1 0.01

+ 2 min. 13.560010 0.000010 0.00007 0.7 0.01

+ 5 min. 13.560013 0.000013 0.00010 1.0 0.01

+ 10 min. 13.560013 0.000013 0.00010 1.0 0.01

Calculation formula: Frequency error = Measured frequency - Tested frequency

Result [%] = Frequency error / Tested frequency * 100

Tested frequency: 13.56 MHz

Limit (+/-): 0.01 % (+/- 100ppm)

Test condition Result

 



         Test report No. : 11287959M-A-R1 

         Page  : 26 of 29 

         Issued date : Aug 18, 2016 

         FCC ID  : B2K-4465874A 

 

UL Japan, Inc. 

Kashima EMC Lab.  
1614, Mushihata, Katori-shi, Chiba-ken, 289-0341 Japan 

Telephone : +81-478-88-6500 

Facsimile : +81-478-82-3373 

 

APPENDIX 2:  Test instruments 
 

EMI test equipment 
Control No. Instrument Manufacturer Model No Serial No Test Item Calibration Date 

* Interval(month)

KLP-01 Loop Antenna Rohde & Schwarz HFH2-Z2 827779/008 ME 2015/08/28 * 12

CCC-M01 Coaxial Cable FUJIKURA 3D2W none ME 2016/05/17 * 12

CAF-16 Pre-Amplifier Sonoma Instrument 310N 325015 ME 2016/05/10 * 12

CLS-06 A.M.N. Rohde & Schwarz ESH3-Z5 838576/017 CE 2015/07/31 * 12

CLS-07 A.M.N. Rohde & Schwarz ESH3-Z5 844982/034 CE 2015/07/17 * 12

CAT10-26 10dB Fixed Atten. Suhner 6810.01.A none CE 2015/07/17 * 12

CCC-S10-

C(3/9/10/11/12) 

Coaxial Cable FUJIKURA,FUJIKURA

,FUJIKURA,FUJIKUR

A,FUJIKURA 

5D-2W,5D-

2W,5D-2W,5D-

2W,5D-2W, 

- ME/CE 2015/08/11 * 12

CTM-31 Terminator Suhner 65_BNC-50-0-

2/133_NE 

none CE 2015/11/19 * 12

CTR-09 Test Receiver Agilent N9038A MY53290016 

Version 

A.14.03 

ME/CE/RE 2016/06/19 * 12

CBL-08 LOGBICON Schwarzbeck VULB 9168 343 RE 2015/11/15 * 12

CAT3-04 3dB Fixed Atten. TAMAGAWA UFA-01 none RE 2015/09/03 * 12

CCC-S10-

R(2/4/CATS-

11/5/6/7/8/11/12

) 

Coaxial Cable Fujikura,Fujikura,Agilen

t,Fujikura,Fujikura,Fujik

ura,Fuhjikura,Fujikura,F

ujikura 

5D-2W,5D-

2W,8494A,5D-

2W,5D-2W,5D-

2W,5D-2W,5D-

2W,5D-2W 

MY41110200(S

tep Att) 

RE 2015/08/11 * 12

CAF-08 Pre-Amplifier Hewlett Packard 8447D 2944A09041 CE/RE 2015/08/11 * 12

CSCL-13 Ruler Tajima L19-55 none CE/RE 2016/02/22 * 12

COS-10 Temperature & Humidity 

Indicator 

HIOKI 3641/9680-50 090999895/090

905406 

CE/RE 2016/05/24 * 12

CTS-14 Digital Multimeter FLUKE 115 994460954 CE/RE 2015/10/01 * 12

COTS-CEMI-

02 

EMI Software TSJ TEPTO-

DV(RE,CE,MF,PE

) 

Ver,  

RE: 2.5.0131,

CE: 2.5.0131,

ME: 2.5.0129,

PE: 2.5.0129

CE/RE - 

CMS-07 Near Field Probe Langer LF-R400 02-0815 FT Pre Check 

CCH-04 Temperature and 

Humidity Chamber 

ESPEC PL-1J 15004059 FT 2016/06/30 * 12

CFC-02 Frequency Counter Agilent 53151A US40511823 FT 2016/04/08 * 12

CTS-18 Digital Multimeter  FLUKE 87-3 85220051 FT 2015/10/01 * 12

 

 

The expiration date of the calibration is the end of the expired month. 

All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or 

international standards. 

 

As for some calibrations performed after the tested dates, those test equipment have been controlled by means of an 

unbroken chains of calibrations. 

 

Test Item:  CE: Conducted Emission 

       RE: Radiated Emission 

       FT: Frequency Tolerance 

ME: Magnetic Emission 


